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ith the ongoing climate changes in Canadian medical practice, there is some concern that this

country will be unable to provide the potential lifestyles that its future physicians will de

mand. This study aims to take the first step in the process of gathering information on the
attitudes and expectations of graduating Canadian medical students for the purposes of developing a
basis against which to compare predictions for the future. Dalhousie University was used as the starting
point for this study and numerous insights were gained into the factors that influence the decisions made
by the students at that school. The next logical step is to apply the survey to graduating classes at all
Canadian medical schools. It is hoped that the knowledge gained from this survey about the expectations
of Canadian medical students can be compared both to current working conditions for practicing physi-
cians and to predicted future practice patterns. Addressing discrepancies between expectations and reali-
ties will improve retention and career satisfaction among Canadian physicians.
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In Canada today, the climate of medi-
cal practice is continually changing. This is
occurring for a number of reasons, but societal,
technological, economic, political, environ-
mental, ethical, and educational factors all
have a role to play'. Not least among these
are the financial considerations that are so
much in the minds of many of this country’s
medical students. Debt loads are continually
increasing, while the earning power of physi-
cians in this country is dropping®. These as
well as many other external factors are com-
bining to play a major role in the specialty
choice of today’s medical students.

While the practice environment for
new Canadian physicians is changing, so too
are the needs of the soon-to-be doctors in our
country. There is a greater and greater influ-
ence of lifestyle considerations for these peo-
ple. New medical graduates often have life-
style expectations that differ greatly from
those of their predecessors’.

With the ongoing changes in Canadian
medical practice such as these, there is some
concern that, in the near future, this country
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may not be able to provide an environment
that new physicians will deem acceptable.
Expectations about the quality of life for a
new physician may cause more and more
Canadian doctors to migrate to other parts
of the world (e.g. the U.S.), where the con-
ditions may be more favorable. In fact, in
recent years there has been a relative increase
in the movement of physicians to the United
States and more Canadian students have been
applying to American medical schools®.
Situations such as these have prompted the
need for a serious look at the factors that may
influence the future situation of Canadian
medical practice.

One of the main purposes of this study
was to begin the process of gathering data on
current expectations and attitudes of Cana-
dian medical students through the use of an
email survey. The areas of interest included
in the survey are: specialty choice, income,
family / leisure time, control over schedule,
responsibility, stress / pressure, job security,
practice location, retirement age, debt load,
and demographics. Once this process has
been completed, it is intended that this infor-
mation will be compared to predictions con-
cerning the potential lifestyles that this coun-
try will be able to offer its new physicians.
This is so that potential discrepancies between
working conditions and expectations can be
identified as soon as possible.



As with all major undertakings, these first steps are
as much a learning experience as a foundation for further
progress. The medical school at Dalhousie University was
chosen as the first place to gather data and to refine the data
collecting techniques. This paper describes the steps taken
in the administration of the questionnaire used to survey
graduating medical students at this school, the results attained
from this effort, and a discussion of how to continue with the
study in light of these results. It is expected that the lessons
learned here will be applied to efforts to survey the remain-
ing English-speaking Canadian medical schools. A reliable
reflection of the current attitudes and expectations of Eng-
lish-speaking Canadian medical students will be useful in
determining potential steps to be taken to improve the state
of medical practice in Canada.
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The main tool used for this study was an email ques-
tionnaire. The steps followed for the creation and adminis-
tration of this questionnaire were, as reasonably as possible,
those of the Dillman Toral Design Method' . The main pur-
pose for using this method was to attempt to maximize re-
sponse rates, thus enabling a better representation of the atti-
tudes and expectations of the general population of graduat-
ing Dalhousie medical students.

During the pilot study involving a small group of five
potential respondents, it was found that the questionnaire took
approximately six minutes to complete and, for the most part,
the multiple choice options provided for each question were
adequate. The questionnaire was also submitted to colleagues
and potential users of the data for input on design and use-
fulness.

Minor changes were made to the questionnaire fol-
lowing the pilot study and then the final version of the ques-
tionnaire was emailed to all members of the fourth year class.
The original mailing was followed by a series of reminders
at one-week intervals. A similar method of follow-up has
been shown to more than double response rates in most in-
stances’. This study showed a return rate of approximately
19% after the original mailout. After the first follow-up, the
response rate rose to just under 50%. The final follow-up
consisted of a personal visit to the fourth-year class with a
hard copy of the questionnaire. This resulted in a final re-
sponse rate of 60%.

Once the surveys were received, the responses were
input to a spreadsheet. Before statistical analysis was be-
gun, the data were verified for correctness and the original
email surveys were deleted as promised by the consent form
that preceded the questionnaire in each mailout to the poten-
tial respondents.

This research was approved by the research ethics
board of Dalhousie University.
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Statistical Tests

For each potential response in the qQuestionnaire, 4
number of statistical tests were performed in order o analyze
the data. For each question, the modal response and the per-
centage of respondents choosing the modal résponse was
calculated. In addition, for the questions with graded re.-
sponses, the median, mean, and standard deviation were cal-
culated. Due to length constraints, this data has oy been
included here but is available from the author upon reques,

Response Rates

Although there were eighty-three students in the fourth
year class at Dalhousie University during this study, nog all
were included in the sample. Five of the students were from
Malaysia, and were therefore ineligible to do their postgradu-
ate training in Canada. As a result, it was felt that including
these students in the survey was not appropriate as they would
not have an effect on the future situation of medical practice
in Canada. As well, one non-Malaysian student responded
to the mailout expressing regret in his inability to complete
the questionnaire before the due date. He too was dropped
from the sample, bringing the total number of potential re-
spondents down to seventy-seven. Of those seventy-seven,
forty-six questionnaires were completed and returned in time
for the writing of this report. The unreturned questionnaires
were classified as refusals. The response rate was therefore
calculated as follows:

Response Rate = # Returned _x 100
# in sample - (noneligible + nonreachable)

46 x 100 = 60%

83-(5+ 1)

Demographics:

Of the forty-six respondents, twenty-four were males
and twenty-two were females. Not all of the respondents
completed every question in each questionnaire, so the de-
nominator varied to a maximum of forty-six for calculations
on individual questions. Of the respondents, 69% were be-
tween the ages of twenty-four and twenty-six, while an addi-
tional 24% were between the ages of twenty-seven and
twenty-nine. All were expecting to graduate in 1999 and all
were Canadian citizens. Eighteen percent were married while
the remaining 82% were single at the time of the study. None
of the respondents indicated that they had dependents, al-
though 73% expected they would have at least one depend-
ent while practicing medicine.

Career Choice:
The first question posed in the questionnaire sought
the respondent’s choice of career. Results showed that 54%



were destined for a clinical medical specialty, 26% for
surgerical specialties, 15% for family practice, and 4% for a
laboratory specialty. In an attempt to find links between ca-
reer choice and certain other aspects of the respondents, com-
parisons were made to a number of variables, including age,
debt load, marital status, number of dependents, and desired
levels of family / leisure time, responsibility, stress / pres-
sure, income, and control over schedule. This career choice
data is compiled in Table /. Please note that the percentage
values shown correspond to their particular row.

Working Location:

Desired location of practice and desired living loca-
tion were compared with the size of the respondent’s home
community. The degree of correlation between these cat-
egories was evaluated using correlation coefficients. These
results are presented in Tuble 2.

For the purposes of this study, a correlation was not

considered strong unless the corresponding correlation coef-
ficient was greater than 0.6. Those that fell in the range of 0.3
to 0.6 were considered moderate, and anything less that 0.3
was considered to be indicative only of a weak correlation.
None of the correlation coefficients calculated in this study
indicated a strong correlation and a number of correlation
coefficients proved to be negative, indicating that as the val-
ues in one category rose, those of another fell. Again, these
negative correlations could be classitied as strong, moderate,
or weak.

Gender Variations:

Many responses were also compared on the ba-
sis of gender. For instance, of the 54% of respondents headed
for a clinical medical specialty, 68% were females. Of the
clinical medical specialties, internal medicine was the most
popular choice, picked by 23% of females and by 17% of
males who chose a clinical medical specialty. Anesthesia and
psychiatry were the next most popular choices, with each
claiming 20%. Of the surgical specialties, general surgery

DAL MED JOURNAL/VOL. 29 NO. 1

29




— IR

and orthopedic surgery were the two most popular choices,
achieving 33% and 25% of the popular choice, respectively.
Three quarters of those who picked surgery were males.

Factors Influencing Career Practice Decisions:

Finally, the respondents were also asked to rank the
top five factors influencing their career practice decisions.
This data was compiled and the five most frequent responses
are presented below in Table 3.

A tremendous amount of data was collected based
on the survey results. Following the lead set in the Resulrs
section, only the most remarkable and / or pertinent results
will be discussed here.

Response Rate:

Unfortunately, the response rate for this survey, at
60%, was lower than originally hoped. Itis claimed that the
Dillman Total Design Method will consistently produce re-
Sponse rates of 75 — 80% if used properly\f\h °. Many other
surveys using this method have given even better rates' .
Probably one of the biggest reasons for the lower response
rate in this study was that the Total Design Method was not
followed exactly, with perhaps the greatest discrepancy be-
ing in the method of follow-up. In this study, only two fol-
low-ups were made after the original sample had been sent

out, unlike the three follow-ups that Dillman suggests,
Another discrepancy and possible cause of the lower
response rate was the fact that the questionnaire was sent
using email. This may not have made much of a difference
N many cases, but larget population was not typical. Fourth
year medical students receive many emails and, as a result.
may only read those that they deem most relevant to their
situations. As well, because of their busy schedules in the
hospitals, they often do not spend much time at the school,
where the email is normally accessed. Another possible fac-
tor is that some may have been on external rotations during
the survey period and ¢ onsequently unable to complete the
questionnaire,
Finally,

ples was only about three weeks from the original mailoy
Dillman suggests that the third follow-up be sent on the sey-
enth week. This allows more than two months for the receip;
of completed questionnaires from the date of the first mailour.
These factors may have combined to limit the TeSponse rafe
to the level observed.

In light of these limiting factors, a response rate of
60% should not be considered poor. In fact, if either of these
factors had not been present, that is, if more time was avail-
able for the implementation of the questionnaire or the sam-
ple population was other than busy fourth year medical stu-
dents, it is suspected that the response rate could have been
significantly higher.

Responses for Individual Categories:

Thirteen main categories were surveyed in the ques-
tionnaire. These included: career choice, stress / pressure,
responsibility, job security, income, debt load. family / lei-
sure time, control over schedule, retirement age, practice lo-
cation, specialty choice, ranking of influential factors, and
demographics. The focus of this discussion will be the tables
presented earlier in the Results section.

Career Choices:

A number of factors have been shown to influence a
medical student’s choice of career. Those analyzed here in-
clude age at graduation, debt load, marital status, desired re-
sponsibility, desired stress / pressure, desired income, desired

the time allowed for the return of the sam- |
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pumber of hours worked per week, and desired level of con-
wrol over schedule. These results can be found in Table 1.

AGE AT GRADUATION AND MARITAL STATUS

[t has been shown that, because of familial responsi-
bilities, older graduates and married graduates are more likely
fo pursue family medicine*. This was seen in the data ob-
tained in this study as well. Thirty-eight percent of the mar-
ried respondents chose family practice, whereas the rate was
only 11% for single respondents. As well, graduates older
than twenty-six picked family practice 29% of the time and
those aged 24 — 26 only picked this career path 10% of the
fime.

DESIRED FAMILY / LEISURE TIME AND RESPON-
SIBILITY

Both desired amounts of family / leisure time, meas-
ured in this study by desired number of hours worked per
week, and desired level of responsibility have been shown to
moderately influence career choice’. In fact, nearly 63% of
respondents in this study said that lifestyle considerations
were at least as influential as subject matter in their career
choice. Also, this category was indirectly rated the third most
influential factor on career choice by them. Few would disa-
gree that the availability of family / leisure time is a major
component of a controllable lifestyle. As well, desired level
of responsibility occurred more often than any other factor
in Table 3. Evidently, these variables have a considerable
influence on career decision making.

DESIRED LEVEL OF STRESS / PRESSURE AND
CONTROL OVER SCHEDULE

Both desired levels of stress / pressure and control
over schedule have been shown to have a minor influence on
career choice in at least one other study. However, it is inter-
esting to note that respondents ranked these two variables
fourth and fifth highest in their decisions (see Table 3). It
would seem then that, at least to the respondents in this study,
these factors play more of a role than the literature would
otherwise lead us to believe.

INCOME

Desired level of income ranked number five in Table
3. In other studies, though, it has only proven to influence
career choice in a minor way. However, when coupled with
an increasing debt load, the reason for such a high ranking
may become clearer.

DEBT LOAD

Debt load is one of the most difficult variables to
analyze. In some studies, it has been found to be a signifi-
cant factor when it is high, and therefore causes the student a
considerable amount of anxicty\f\h *'. It is a new trend that
students are more likely to opt for higher paying careers in
these instances, despite the fact that the residencies for these
specialties tend to take longer’. This certainly seemed to be
true in this study as more people chose clinical medicine and

surgery, which typically lead to higher incomes than family
practice, as their levels of debt rose.

In another study, however, less than four percent of
physicians said that debt had a major influence on specialty
choice’. About half of those who indicated that it did, though,
also indicated that they had foregone some training because
of it. This tends to support the idea that the pursuit of greater
training with increased debt load is a relatively new trend. It
is expected that this trend will continue due to the fact that
debt loads are increasing while physicians’ incomes are ei-
ther remaining stagnant or are being cut*.

It should be noted that the results seen in this study
may not be typical of all medical schools across the country.
One of the major reasons for this is that Dalhousie had the
second highest medical school tuition in the country (after
Memorial University of Newfoundland) in 1996 — 1997\ \h
"2 1f it is indeed the case that schools with higher tuition fees
tend to produce less family practitioners due to the increased
levels of debt that result, one would expect that, in the near
future, Ontario schools will see comparable drops due to the
recent deregulation of tuition fees in that province. This re-
mains to be seen.

Incidentally, the median debt load in this study was
somewhere between $40,000 and $60,000 and most people
claimed that their debt caused them at least a moderate level
of anxiety. It has also been shown that debt has a significant
influence on students with children (reference). But, since none
of the respondents in this study had children, this factor can
not be commented on here.

WORKING LOCATION

Two of the questions asked of the respondents were
the population of town in which they desired to work and the
proximity to a metropolitan center that they wished to live.
In an attempt to understand the reasons for their choices, these
responses were correlated with the population of their home-
towns. It was found that only a weak correlation existed be-
tween these variables, with those whose hometown was rela-
tively large being only slightly more likely to choose to work
in and live close to a metropolitan center. The largest propor-
tion of people stated that they would prefer to work in a city
of between 50,000 and 200,000 people and live within one
hundred kilometers of a metropolitan center. The proportion
of people who chose these responses were 40% and 28%,
respectively.

GENDER VARIATIONS

A number of variations were seen between males and
females in the sample. Most notable among these were in the
categories of career choice, income, debt load, and practice
location. Each will be treated separately in this section.

CAREER CHOICE

Interestingly enough, there seemed to be some varia-
tion between males and females in the choice of careers. While
both groups picked clinical medical specialties more often
than any other career path, the males were much more likely
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to pick an altemative specialty than were females. In fact, a
much larger proportion of those who chose a surgical specialty
were males (75%).

PRACTICE LOCATION

Another variation seen between males and females in
this study was the desire to spend time practicing medicine
outside of Canada. While most males (57%) said that they
did not plan to spend any time practicing medicine in an-
other country, only 32% of females stated that they had no
plans of practicing medicine outside of Canada. The corre-
lation coefficient for these variables was 0.44, or moderate.

DEBT LOAD

Males were more likely to have accumulated a higher
debt load than were females. A large proportion of males
fell into the debt range of $40,000 - $60,000 whereas many
females fell into the lower range of $20,000 - $40,000. The
correlation coefficient for this relation was 0.22,

INCOME

The greatest discrepancy between male and female
expectations came in the category of expected level of in-
come. Males were most likely to choose a level of income
ranging from $160,001 - $250,000 whereas females were
most likely to opt for the lower income range of $80,001 -
$160.000. The correlation coefficient of 0.33 for this rela-
tion showed a moderate correlation between these variables.
The reason for this may be due in part to the trend we saw
earlier of higher debt loads corresponding to the pursuit of
higher-paying specialties. Since there does not seem to be
any information in the literature concerning this point, it is
difficult to either confirm or deny this suspicion.

As stated above, this study represents the first step in
the process of gathering data on the attitudes and expecta-
tions of graduating Canadian medical students toward their
future. As a first step, it was relatively successful in achiey-
ing its goals. For instance. the survey was constructed, pi-
loted. and refined to the point where it can be used as an
effective tool for use in further steps. As well, the response
raies were high enough to allow for relative reliance on the
data obtained for Dalhousie Medical Schoo] as a reflection
of the entire class of 1999, These results, however, cannot
be used to draw conclusions on the characteristics of the other
fifteen Canadian medical schools as situations in different
provinces and, indeed, at different schools within a province
may vary dramatically (e.g. with tuition and/or
demographics). It is therefore necessary that representative
samples be obtained from each school.

In future steps, it is recommended that more time be
allotted for response to the survey than in this step. This
achieve greater response
the reliance on the data. As well,
despite suspicions that certain variables were quite closely

would allow more of a chance to

rates, thereby increasing

related, the correlation coefficients calculated wigh the daty
obtained here are not extremely high. It is Suggested thy,
more attention be given to the construction of some of the
questions in order to enable a more effective correlation analy-
sis for the remaining medical schools,

This is a study with potentially important implica-
tions for both the physicians already practicing medicine in
Canada and those who will soon be entering the profession
Ithas been a learning process and some helpful insights haye
been gained with this step. The next SIep is 1o use the know].
edge gained here to make appropriate changes to the process
in order to ensure that the potential usefulness of this effory
will be maximal.
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GREY BRUCE

Health

SERVICES

Grey Bruce Health Services is one organization operating
on seven sites in Grey and Bruce Counties.

There are 150 physicians practicing in the six hospitals and
two clinics, ranging from Meaford, Markdale and South-
hampton in the south, Owen Sound in the middle and Wiarton,
Lion's Head and Tobermory in the north, with a total of 369
beds. The Owen Sound site is a Level C referral centre with
244 beds and a full complement of consultants,

Located two hours from Toronto on beautiful Georgian Bay
and Lake Huron, enjoy swimming, diving, sailing, fishing,
skiing (both downhill and cross country), hiking, golf, cycling,
snowmobiling, Jr.” A" Hockey, theatre, and Folk Festival are
Just some of the activities available in these recreational
communities. We are looking for:

* Family Physicians e Internists (sub-specialties in
Rheumatology, Cardiology, Neurology)

* Obstetricians » Psychiatrists  Orthopedic Surgeons
Interested parties are requested to contact:

Sharon Winegarden, P.O. Box 1800, Owen Sound,

Ont. N4K 6M9 (519)376-2121 Fax 519-376-9760

Email: swinegarden@owensound healthserv org
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Consider A Northern Adventure!
Join us in Hay River, Northwest Territories

NURSES REQUIRED

The: Hay River Commnity Health Board is sctively necruiting nurses 1o jois our vitwwrd learn of professioml. The
Hay River Community Health Board, with a caichment ares of spproximately 6,000 people, provides an wlegratad
network of bealth services through our S0 bed sccredited hospital, |6 bed residens care munor, medical clme and
& variety of scial, mental health, community and home care services.

Located on the southem whores of Grost Skave Lake, Hay River offiers » strong ans and culrursl commmity, s sade
vanety of winter and sammer sporis snd many family orienied activities. Discover the extrsordinery cullural drversity
of this bemutifil pan of Carada To keam more about the town, vist the Town of Hiy River websine o
www hayriver com

Registered Nurses ere resporsible for providing quality care in keeping with the philosophy and objectives of the
Mursing Department mnd the established standards of nursing practice in the NWT s dictated by the NWTRNA.
We require nurses in Active Care, Long Term Care, Comemunaty Medical Climc snd Commnity Heakth.

JOB QUALIFICATIONS:
Education sad Traising

Graduste of recogrred school of aersing with sn LN, diploma

BSN degree o desamble

Current registration with the N.W.T. or eligibiity for reg ® Lhe trme of apphcat
Current CFR certification. ACLS, BTLS, NRP, PALS cerntification i desirable
Experience in an scute care hospital or 8 health center s deaired

Special Shills sud Knowledge

] Good team worker

21 Good organarational sl

3 Good chnical ssscssment skl

o =

We offer e aitractive siary, o full benefit packoage, {3175 and
(34,000/enmem). We abo offer & Recruitment Market Supplement 10 Registered Nurses (§3,000) in addition 10 8
Reteniion Supplement. Relocation msmtance may spply

Inierested applicanis are imviled io submst ther resumes o
Menager, Human Resoarces
Hay River Communaty Health Board
13 Cisetz Drrve, Hay River, NT, X0E ORS
Phone (B67) K74-T1 14 Fax (B47) £74-7133

ICN CANADA LTD

1956, rue Bourdon St., Montréal, (Québec) HAM 1V1
tel: (514)744-6792, 1-B00-361-1448, fax: (514)744-6272,

Cunmu od E.ltrooms

fram SDyi
A unique combination of innovative
and generic products are
manufactured at ICN Canada
for the Canadian market and
selected markets around the
world.

¥ CES
&Gr

Gly Derm

KINERAS |

Through quality management
resources, sales & marketing
support, and product
development, ICN Canada is
poised for expansion in the
new millennium.
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ﬁsmoderm
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www.icncanada.com
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Atlantic Health Sciences Corporation (AHSC) 1s actively recruiting to
fill vacancies in the following arcas: Family Medicine, Psychiatry, Oncology,

Emergency Medicine, Cardiology, Infectious Diseases, and Geriatrics

As the largest multi-facililty hospital corporation in New Brunswick, AHSC
is comprised of 12 hospitals/health centres, serving a regional population of
200,000 extending from Sussex to St.Stephen, including the beautiful Fundy
Isles. A team of 4,300 employees and 280 active physicians collaborate to
fulfill the corporate mission of excellence in patient care, education, and
research

The Saint John Regional Hospital (SJRH), anchor facility for the corporation
and one of Canada’s most progressive hospatals, 15 the focal point of this
highly integrated regional network. Our staff members take pride in supplying
leadership to the region and the province through involvement in teaching,
research and provision of clinical excellence in secondary and highly
specialized tertiary services

SJRH 1s a major affiliate of the Dalhousie University School of Medicine with
60-T0 residents and medical students doing core and elechive rotations in
virtually every medical and surgical discipline each year. It i1s home to the NB
Heart Centre providing leading edge cardiology and cardiac surgery services
for patients throughout the province, and is a recognized leader in such arcas
as Neurosciences, Oncology, Plastic Surgery, Paediatrics, Diagnostic Imaging,
Emergency Medicine, Family Medicine teaching, pre hospital and home
carc. The facility was the first to be designated as an accredited tertiary
trauma centre in Atlantic Canada and 1s a leader in telemedicine applications

All inquinies and applications, with references and résumés should be

directed to
Dr. Robert Beveridge, VP Health Informatics and Medical Administration
Atlantic Health Sciences Corporation,
P.0O. 5200, Saint John, NB Canada E2L 4L4
Tel: (506) 648-6000 Fax: (506) 648-6364

Please visit our Web site at: www.ahsc.health.nb.ca

Email: bevbo@health.nb.ca
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Improving patient care

Grenfell Regional Health Services

If you are a General Practitioner or Specialist who
has an interest in working in a rural environment, then
you may be the type of physician that Grenfell Regional
Health Services is seeking to join our multidisciplinary
health care team which provides integrated care for the
people of Northemn Newfoundland and Southern
Labrador.

Salary scales for General Practitioners range from
$67,471.00 to $99.960.00 yearly. Specialist salaries
range from $84,975.00 to $102,506.00 yearly. Depend-
ing on location, physicians are also eligible for a non-
pensionable geographic supplement of $15,600.00 to
$31,200.00 per year and a retention incentive of
$10,000.00 to $20,000.00 which is paid at the end of
Iwo years.

Dr. Jez Hillard
Director of Medical Services
Grenfell Regional Health Services
St. Anthony, Newfoundland
AOK 4S50
Tele: (709) 454-3333, Ext. 127
(709) 454-8596 (Home)

Fax: (709) 454-2052
E-Mail - jhillyard @ thezone.net
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r WILLIAM

OSLER
.J HEALTH
CENTRE

Etobicoke Hospital Campus
Brampron Memorial Hospical Campus
Georgetown Hospital Campus

www.willlamoslerhc.on.ca

Come grow with us

Would you like to be part of a growing organization?

William Osler Health Centre is Ontario's largest community hospital corporation with more than 750
physicians and more than 3 800 canng stall serving a population in excess of 700,000, This population
base gives William Osler Health Centre the critical mass to provide regional specialized services such as
Paediatrics and Neonatology, and MR

Together the Etobicoke Hospital, Brampton Memorial Hospital and Georgetown Hospital Campuses
provide care (o Canada's fastest growing communities. Because of this growth, the corporation has
recently been given the green light by the Ministry of Health and 1 ong-Term Care to plan for a new
hospital facility in Brampton and to expand Etobicoke and Georgetown Hospital Campuses.  This project
represents the largest initial HSRC-directed capital investment in Ontario. This is a once-in-a lifetime
opportunity and we want you 1o be part of this exciting chance to shape the future of health care

Some Milestones we have reached:

s Impl tion of a five-level triage system in our emergency departments

* Implementation of a project to transfer admitted emergency departmeni patients to make sure
patients get o the nighi place at the right time

*  Increased standards of care in Pacdiatrics through the adoption of the Child Health Guidelines
and the designation as advanced level 11 Paediatrics Centre

* Inaprovince-wide repont William Osler Health Centre scored a high performer in clinical areas
such as cholecystectomy, hysterectomy and acute myocardial infarction

To find out how you can become part of this progressive, growing health care corporation, please contact

Dr. Tom Dickson, Chief of Staff (905) 796-4461 or by e-mail tom_dickson@oslerhe. org

G ooec v BERLEX CANADA INC.

We concentrate our activities on
the three business areas of
Diagnostic Imaging, Therapeutics
and Women's Health.

Our portfolio of products includes:
Contrast media for X-rays,
computed tomography, magnetic
resonance imaging and ultrasound;
products for leukaemia, prostate
cancer and multiple sclerosis; and
products for hormonal and non-

, hormonal contraception.

.J Searching
for better solutions w

As a research-based pharmaceutical

company. Berlex Canada strives for o

innovation and is dedicated (o

providing products that make a

.\'rr_'ru_ﬁr ant contribution ta Hil'{ﬁ[‘.’t!

progress and improve the quality n

of .fl:j‘i' of Canadians.
Dingnostic lmaging

| Therapeutics

Women's Health

= L&
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INSTRUCTIONS FOR AUTHORS

The Dalhousie Medical Journal will consider manu-
scripts in English which deal with any aspect of medicine
including basic science, clinical medicine, surgery, medical
education, medicolegal affairs, medical humanities and pub-
lic health. An accompanying cover letter signed by all au-
thors should state that the manuscript has not been published
by another journal, nor is it under consideration by another
Journal.

Two (2) copies of the text, are required. A camera ready
copy. or disk copy, of all figures, line drawings and graphs
are required as well. In addition, a disk copy in Word 98 or
Waord 6.0 for Mac is requested. References should be listed
at the end of the paper and end-note functions should not be
used.

Manuscripts should be printed on standard 22x28 c¢m
(letter-sized) paper. Submissions should be 3000 words (ap-
proximately 15 pages double spaced) or less. This word limit
does not include references or figures. Longer submissions
may be considered with prior permission from the Associate
Editor-Reviews and the Editor-in-Chief. Pages should be
numbered consecutively.

Title page: The title page must include the following infor-
mation: |) authors’ full names, degrees and affiliations 2) first
author biography 3) mailing address 4) e-mail address 5)
phone number (home and work). The following information
should be included if applicable: 1) pager number 2) Tupper
Box # 3) fax number 4) year in educational program. To fa-
cilitate the anonymous peer review process, the title page
should be the only page containing the authors names.

Abstract: The abstract should appear on the second page
and should be no longer than 250 words. It should state the
purpose of the paper, basic procedures, main findings and the
principal conclusions.

Text. Acknowledgements: These should conform to the {/ni-
form requirements for manus ripts submitted to biomedical
journals (CMAJ 1994:150:147-154). These are on reserve in
Dalhousie University's Kellogg Library under reserve call
#971.

References: References are 1o be numbered in the order they
appear in the text. The reference section should be located
after the acknowledgements at the end of the tex. following
the sample formats given below. Complete information should
be given for each reference, including titles of journal arti-
cles. names of all authors and editors, and inclusive pagina-

lion

Journal article

I. Johansson E, Aspirisi T. Missing cruciate ligament in cop-
genital short femur. J Bone Joint Surg 1983:65A(8):1109-
1115.

Chapter in book

2. Hahn JF, Mason L. Low back pain in children. In: Hardy
Rw Ir, ed. Lumbar disc disease. New York: Raven Press.
1982:217-28. (Seminars in neurological surgery),

Book

3. Katz 1. Common orthopedic problems in pediatric prac-
tice. New York: Raven Press, 1981:125-7.

Tables: Tables should be numbered in the order in which
they are referred to in the text. Each should have a brief title,
Column headings and descriptive matter in tables should be
brief.

Figures: Each figure should be planned to fit into either one
or two columns of text. Photographs and illustrations must
be black and white and of good quality. Figures should be
numbered in the order in which they are referred to in the
text. Labelling should be limited to the essential components
of a figure. Figure captions should be typed on a separate
page at the end of the manuscript. Electronic copies of pho-
tographs and illustrations are preferred in TIFF or PICT for-
mat (resolution should be 600 dpi), and in separate files. MS
PowerPoint (97 or earlier versions) is also acceptable. Atten-
tion should be given to be certain the graphics have adequate
resolution.

Drug Names: Both nonproprietary (generic) and trade names
should be given for all drugs mentioned in the text.

Submission: Send manuscripts to:
Associate Editor, Reviews
Dalhousie Medical Journal, Box 398
Sir Charles Tupper Medical Building
Dalhousie University, Halifax
Nova Scotia, Canada
B3H 4H7

Manuscripts can also be dropped into the DMJ dropslot in the
door to room 2L-B8 (DMSS storage room) in the Sir Charles
Tupper Building (Link), Dalhousie University.
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The Dalhousie Medical Journal
Needs Your Support

[ The Dalhousie Medical Journal is a peer-reviewed | -
journal published by students in the Faculty of Medicine
at Dalhousie University. It is the only one of its kind in
Atlantic Canada. Although the Journal is financially self-
sufficient based on advertising, support from our patrons
allows for the development and expansion of the DMJ.
The funds donated are used to eqiup and maintain the
Dalhousie Medicine Publications Office, a joint project
of the DMJ and the Dalhousie Medical Students' Society.
The office is also used by the DMSS Handbook commit-
tee, the yearbook staff, and other student initiatives that
require publishing assistance.

We plan to purchase a fax/printer/copier, and indeed a
scanner has already been purchased with your generous
support.Additionally, we pay for a variety of services in-
cluding: phone and long-distance, internet access, and
equipment maintenance. Continued support will allow for
the operation and expansion of the Publication Office.

With your support the DMJ will continue to develop
both into a forum for research relevant to the health of
Atlantic Canadians and as an international forum for the
highest quality medical and graduate student research. To
become a Patron of the DMJ please send a cheque for
$50.00 to the address on the adjacent form. You will be
acknowledged as a "Patron of the DMJ" in each of the
following two issues.

We would be happy to have any other support that fac-
ulty, or other physicians might like to provide. This may
take the form of editorial assistance, or submission of re-
search/review papers. We look forward to hearing from
you.

Thank you for your support.

e

Medical Building

Dalhousie University
Halifax, NS, B3H 4H7

DMJ Publication Office
Box 398, Sir Charles Tupper

Please make cheques payable to
the Dalhousie Medical Journal

and mail to:
Postal Code

Province

The Dalhousie Medical Journal

I am pleased to support the Dathousie Medical Journal as a Patron.
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Liprror
ATORVASTATIN CAICIUM
EFFICACY TO REACH TARGET THE FIRST TIME

UPITOR™

Adrvastann Cacim)

10 mg. 20 mg and 40 mg kabiets

THERAPEUTIC CLASSIFICATION: Lipid Metabolsm Reguiaton

ACTIONS AND CLINIGAL PHARMAGOLOGY

LPYTOR [storvastain caloum) & a synietc ind-owenng agent It & a sslective, competitive inhibitor of 3-hydrony-3-
methyigitand-coenzyme A HMG-Cod) reductase This ensyime cataoes the conversion of HMG-Cod b mevaionate
which & an early and rate- imiing siep in e tosynthesis of cholesterol

LPITOR lowers plasima cholesterol and lipoprotesn levess by inhibing HWG-Cod. reductase and cholesterdl synihesis i
e Iver and by increasing the number of hepatic Low Density Lipoproten (LDL) recepiors on the oell-surtace for
ahanced Uptake and catabiolem of Low Dersity Lipoprotan (LOL)

LPTOR rtuces | D -Cholesternl (L) and the rumber of LDL particles. LIPTTOR also recuces: Very Low Density
Lipoprotesn-Cholesseral ML -0 serum inghycendes (TG and intermeciate Densty Lpoproters (10U, 25 wel as e
rumtes of apoipoprosn B Gapo B) contanng panicies. bul increases Hgh Denstly Lipoprofen- Croksserl (HOL-0)
Elevaled senum cholesterni due 1D slevaied LDL-C &5 2 mayor nsk bactor o e clevelopment of cariovasoulr desease
Bevate] plasma TG & 2650 2 sk o K cardowasouby disesse, parfiuanty if due 1o increased 0L or assocatsd wih
cecreased HOL-C or incremsed LDL-C

Al vastatn s rapidly Ssorbed S orl aominsTaon; Madmum plasma CoNcAITAbions aoous withen 1 16 2 hous.
Alrastalin tabbes are 35% 10 99% boavalable compared Io solusons.

Mean distvibution of alonvastatin s approamately 351 Wres. Alorvaststin (5 >98% bound 10 plasma protens.
Annastaln © edermety by o P-450 3A4 o 0o and para-fyoromyated derivalives and o
oS het-oodation Approemately T0% of croulating inhiiory actvily Ar HMG Co-A reductase &
atuted 10 achve metahoites

Musdcle Effects

M.Wawﬂﬂmummhmmmnmw

[CPK) vaiues hmmmmummdm_mwmwmnanmumm

wmmummwmmuﬂhmmmmhrm

promptly unepiained Muscie pan, tendenmess o weakness, paricuy If accompaned by mataise or fever LIPTOR

mmumnmmmmmumBWumm

The risk of myopathy &nd mabdomyolysis duning mmmm%-meMBmw

mmam.htmmuwmm.mnmm e antifungas o
As there is no exper nmmmunmdmrmmwmmmm.mw

wmmruM|mmnmmmsmLﬁ1mmmm&Lqmm
Wmmwmmhmmmmmw with HMG- CoA\ redhctase
Inhibitors.

mewmwmﬂmﬂmﬂwmmmmmmmu
amumammmnumdwmmnmpmm
mmmmwm.Wmmmmmmm,u
uncontoled seures)

PRECAUTIONS

Geoeral
mmnmmnmmm‘mum
MMMMIMNwmmmMM
mmwmwmwmm;.mmmmmmmmmM
! levels with diet, exercise, and wesght reduction in overweght patients, and 1o ireat other

Abneastatin and s metabolites gre almingted by bilary excreon Less than 2% o a dose of B

i urne llowng oral admnstration. Mean plasma slminaton hal-e of atorvastatin in humans & approomatsly

14 hours. but the half-Se of inhibony actviy for HMIG-CoA recuctsse s 20 1o 30 hours due 1 the contribution of

longes-ived actve metaboMes.

INDICATIONS AND CLINICAL USE

LIATOR (orvastatin calcum is indicated 2s an adjunct o diet, at least equivalent 1o the Amercan Heart Assocation

(AHA) S0 1 diet. for the reduction of elevated fotal cholesterol, (ioke-0), LDL-C, TG and apolipoprotesn B (apo B) in

yperipaismic and dysipdemic conaions. when response 1o det and ofher nonpharmacologeal measures alone has

besn nadeguate. ncluding:

* Primary typercholesterniemsa (Type &)

» Cormtaned fmaxedh hyperipsdess (Type i), including amial combined hyperfipidemia. regardiess of whether
cholestenl or Ingiyoendes are the ipd abnonmality of concem

* Dyshetsipoprotenems (Type ),

* Hperrghoedena (Type V).

* Famial iypercholestemiemia (homazygous and For homaeypous famiial iypercholestarolema, LIPITOR
M&:.&damﬂmthWMELam.ammmm#mmmwm
eukatee

I cincal s, LPTOR (10 to 80 mg/day) sgrificantly improved ind profiles in patients with a wioe \variety of
mmmmnzmmansnmnmmm
[Fredickson Types fa and i, LIPTOR reduced the levels of iotal cholestenl (29-45%), LDL-C (39-60%), a0 B (32-
S0%). TG (19-37%). a0 noressad high density ipoproten cholesterl (HOL-C) kevels (5-9%). Comparable responses
were CTieved In patents wih heleraypous tamikal hypercholesterlemaa, non-tamikal forms of hypercholesterpiema,
comisned hyperipdenia, ncluding amikal combined hyperipidema and patents wi non-nsulin dependent diabetes
LS. I patents welh hyperiighycendemia (Type V), LIPTTOR (10 1o B0 mg dally) reduced TG (25 - 56%) and LDLC
levets (23 - 40 Wmmfmlm“mmwmmnmmnm
Wi ngh TG levess (>11 mmol),

i1 an apen-label study in patients wilh DyShEtEpIOlEnems
(40-5T%), TG (40-56%) and OL-C + VLDL-C lewels (34-56%)
I 30 apen label study in patents with | gous famikal hypere (FH) LIPTTOR (10 1o BO mg daiy)
reduced mean LDL-C levels 22%). in a plt study, wﬂmmm\mmamu-cmdmm
mmmmndﬂiummmmamﬂlcmd
mﬁm-unmmmmmﬁhmmmmﬁmmﬂ
Chrcal Studes)
mmﬂmmmmmmwmmwmm.m
PHARMACDLOGY Clncal Studies.

Prior 1o inifiating herapy with LIPTTOR, secondary causes shoukd be exclude for Eevatons i plasma kpid levels (eg
poorty conred dabetes melitLs.  neph otic syndrome, dysproteinemias, cbstructive ver disease, and
acoholismi. and a ipd profile perfomed I measure intal cholesterol, LDL-C, HDL-C. and 16 For patients with TG
dszrnuwmmmcmuemmumm

L€ fmmokL) = toal-C - {037 x (TG) + HOL-O)

LDL-C o/l = total-C - (0.2 1 (TG) + HOL-G'
mmmlsmﬂﬂmmm,umuummmcwm
should be measured directly or by
CONTRAINDICATIONS
Hypersenstvey 1o any component of fhis medication
mumwmmmummmamnmmm
romal see WARNNGS
Pregrancy and lactation (see PRECAUTIONS)

WARNINGS

(Tye M. LPYTOA (10 to B0 my daiby reduced toal-C

Phanmacokinetic interactions
m_ummmmmmmmm.mm.m
mummmmnwwmummmrmmm
mumwmuﬁomwmsmaﬁmmmmmm
eneyme mmmmmmmmmwp-mm

Hepatic Effects
nmmmmhmmmmmmmwrﬁuw
mmmmummmwnmmumumrmmrnnnummmm

per hunclion Yests erigrmer) betore e i gl 3 hereaties. Specal aftention
should be paid 1o wmm:;mnmmmnmmmm
mmrmﬂmwmmuImM
nmum-r*— =/ (ALT) or aminotransferase (AST) show evidence of
progressian, particularty they rise tn greater than 3 times the fimit of and

~ - o upper normal and are persistent,
LPToR mmmﬂlm.nm-wm'mmdwdﬂmumam
wx(mmouemmmummmm“mmnﬂm&u
wnﬂ_aumnammmmmmummmm

Frmdousd. WT of 8 Gin Chem 1372, 1Bk 0G50

physcians of the pror use of LIPITOR o any offer lipid-lowering agents.

Effect on the Lens
Ww-mmmmmmmmmmeﬂwdmmhwm

Eftect on Ubiquinone (Colhe) Levels
Wuwmnmmmmmummamlnmmmwmm
obsenved. The clinical significance of a potential long -term statin-induced deficency of ubiquinone has nol been
estabished IMMWMamnmmmwmumm
mnmmmmmmmmm

Effect on Lipoprotein (a)

In some patients, the beneficial effect of lowered total cholesterol and LDL-C levels may be partly bunted by a
mmhwmuﬂwmsm.nbwmmmM
mumwmmmhmmmmmmmm
Hypersensitivity
MWWWMWWMMWM-WrmmmMM
1 or mare: of e following features: anaphyiaxis, angioadema, kpus erythematous-fike syndrome polymyalga
MMWWmmmamemm,
epdermal necrolyss, enyhema muliforme, Including Stevens-Johnson syndrome. Athough 1o date hypersensitnity
syndrome has not been described as such wmmumnmsmm

Use in Pregnancy
LIPITOR is contraindicated during pregnancy (see CONTRAINDICATIONS).
Wsamummdw‘mmmammmm

nmarmmmumuwmmumwmmmmmﬂuwmum
20e only when such patints are highly unilely to concerve and have been infarmed of the potential hazards. If the
mmmmmwm.mmmmmwmmwmm
poltental rsk o the fets.

Hursing Mothers
hm_nimwamdammmmhnmssnwmnmuhmmmauuswm
nwmmuuwmmmmmm.mmwmmm
breast-feed (s CONTRANDICATIONS)

Pediatric Use

Trwmmnammmmsmmmummmumwmm 1 year in 8 patients
mmwmmmammmuwwnm
patents.

Geriatric Use

Treatment experience in adults 70 years of older (N=221) with doses of LIPITOR up 1o B0 mg/day has demonstrated
That the safety and eflectiveness of atonvastatin in this poputation was similar Io that of pabents <70 years of age
ﬁmmumnMWWmdmmmmmmmﬂM Asa
Precautionary méasure, the lowest dose should be administered inifially {sse PHARMACOLOGY. Human
Pramacokinetics; SELECTED BELIOGRAPHY)

Renal Insutficiency
mw&mmmtwmuwﬂﬂwmwmmnmuwm
Tenal Insuffcisncy companed with pabents with normal rerdl function Howeves, since several cases of mabdomyolyss
mmmnmmamwmmmdmmmm,aswmumw
&nd pending further experience in renal disease, the lowest dose (10 mgy/day) of LIPTTOR shoud be used in these
patients. &mmmnmmmwmﬁmmm <30 mL/min
(<015 mi/saci], the lowest dosage should be used and implemented caously (see WARNINGS, Muscle Effcts,
PRECAUTIONS, Drug Interactions)

Refer also lo DOSAGE AND ADMINISTRATION.

Endocrine Function
mmmmmmusmwnmsmmmmmmw
Qoradal stercid production. Clinical studies with alorvastatin and other HWG-CoA reductase s have suggestad that
MmmmrmmmmmnmameMmmmmmpmm
testosterone concertration However, the effects of HMG-Col reductase inhibitors on male fertiity have not besn shurded
1 adequate numbers of patients. The effects, f any, on the piultary-gonadal ads In premenonausal wWomen e LTKNoWN.
Patients treated with atorvastatin who develop cinical evdence of endocrine dyshinction should be evaluated
aporopriately. Caution should be exercised if an HMG-CoA reductase inhibitor or ofher agent used to lower cholesterl
mnmaﬂhmrntsrmmmmre.a ketoconaroke, spironolactone or cimetiding) Tall may
decrease the ievels of endogenoLs sterod hormones

Drug Interactions

Concomitant Therapy with Other Lipid Metabolism Regulators: Combined dy theragy shoukd be appriched
WY Caution s information from controfied studies is limited



uu.l.ddt it mikd ;;:mmmm LIOL-( redue

(1] A1 |l tion waes greater when LIPITOR 10 mg # -
%‘;‘" coadministered (- 45%) than when ether ru) was adminstered alone (-35% for LIPITOR .r: g‘f?:[w

il

‘;‘:ﬁ wilh severe mpercholesteroerme, LIL-C mn:u:n_wa.s smiler (-53%) when LIPTOR 40 mg ang colestipa 20 g
o condiministend when compared 1o thal with LPTTOR B0 mo alone. Prasma concentration of Atorastabn was owes
m-_mrm'fﬁ 20%) whon LIPTOR 40 mg phis colestipal 20 § were coadministersd compared with LIFTTOR 40 g
e
However, the combnation drug theragy was less effecthe in lowering the tighcerides than LIPTTOR monotherapy in
both typéss of yparcholesterolemic patients (see PHARMACOLOGY, Clinical Studies)
\When LIPTTOR is used concurmently with colestipol or any other resin, an interval of af lesst 2 howrs shoukd be
e between the two drugs, since the absorpton of UPTOR may be impaired by the resin
Fibric Acid Derivatives (Gemfibrozil, Fenofibrate, Bezafibrate) and Niacin (Nicotinic Acid): Atouch there
o expenence with e usé of LIPITOR given concurmently with Rvic acid dervatives and niacn he be and rigks
ol such combined theragy should be canefully considered. The risk of myopathy during reatment with other dngs in
ihis class s Increased with concurment adminkstration (see WARNINGS, Muscle Effects)
Coumarin Anticoagulants: | IPITOR had no cinically significant effact on protryomibin Bime whes acministered o
patients receiing chyonc wartarn therapy (see SELECTED BBLIOGRAPHY
Digaxin: Coadminestration of multiple: doses of LIPTOR and digain incredsed steady- state plasma digarn
concenirations by approximately 20%. Patients Lakang digaxin shousd te monitored cosely and approgriately
Oral Contraceptives: Coadministration of LPTTOR with an oral contraceptive, containing 1me norettindrone and 150
ehinyl estracicl, Increased plasma concentrations (ALIC levels] of norethindrone and ethinyd estradiol by approdmately
3% and 20%. respectively. These increases should be considered when selecting an ol contiacepte
Antacids: Administration of aluminum and magresium based antacids, such as Maslkee® TG Suspension. with LPTOR
dacreasod phasma concentrations of LIPY TOR by approdmataty 35%. LOL-C reduction was not aered but the
Irighyeride-lowexing effect of LIFITOR may be affected
Cimetidine: Administration of cimetidine with LIPTTOR dd rot after placsmia concentrations of LDL-C lowering efficacy
of LIFTOR. however, the trghyoenide-kowering eftact of LIPTOR was reducad from 24% o 26%

y P-450 Alovastatn i metabokzed by the cytochvome P-850 soerzyme, CYP
4. Erythromycin, a CYP 34 inhibflor, incresased alonastatin plasma levels by 40%. Coadministration of CYP 224
inhiiors, Such s grapefrut juice, macrolie antbotics (including erythvomycn and clamhromyon), IMmungeupp s
foyclosporine), arole antifungal agents (1e. iraconazole, keloconazole), o the anfidepressant nefamdone may have the
potenitial in nCrecse plasma concentrations of HWG-CoA reductase infibéors, including LIPTTOR (see SELECTED
BELOGRAPHY). Caution should Tus De exercesed with concomitant use of thess agents (sen WARNINGS
Prarmacokinetc Interactions, Muscle Efiects: PRECAUTIONS, Renal inaufficency and Endocrine Function: DOSAGE AND
ADMINESTRATION, SELECTED BIBLOGRAPHY)

In a study with healthy subjects, coadministration of mendmum doses of both atonvastatin B0 myg) and terenadine
(120 mgi, @ CYP 344 substrate, was shown [0 produce a modes! increase in lerfenadine AUC. The 0T intenal
remaned unchanged. However, since an interaction between these two drugs cannot be echded in pabents with
precisposing factors for antrythmia, (e.9. preexisting prolonged 0T intenval, severe cononary
ypokalemda), caution should be exerceed when these agents are coadminstered (see WARNINGS
Interactions; DOSAGE AND ADMINSTRATION)

Antipyrine: Antipyrine was used as a non-spedific madel for drugs metabolzed by he microsomal hepatic engyme
syste (oytochrome P-450 system). LIPITOR had no effect on the pharmacokinetics of antipyrine, thus inleractions with
ofer drugs metabolized via the same cylochiome socymes are nol expectad

Erythromyein: In healthy indiiduals, plasma concentrations of atorvastatin increased approdmeately 407 with
coadministration of LIPTTOR and erythvommyin, a known inhibitor of CYP 3A4 (see WARNINGS, Musc Fifects)

Other Concomitant Therapy: In clirical studes, LIPTOR was used concomitantfy with antibypertensive ag
estrogen replacement therapy withoul evidence o date of cinically significant adverse interactions. Interactior
with specific agents harve nol been conducted.

Patients with Se ; Higher drug dosages (80 mg/day) required for some pabients with
severe Inpercholesterolenia (inchuding familial iypercholesterolemia) are associated with increased plasma levels ol
alnvistatn Caution should be exercised in such patients who are also severely renally impaired, eiderty,
or are concomitantty being administered digoxin or CYP A4 inhibitors (see WARNINGS, Pharmacokinetic
Interactions, Muscle Effects; PRECAUTIONS, Drug Interactions; DOSAGE AND ADMINISTRATION).

UPTOR may elevater serum bransaminase and creatine phosphalanase kevels (hom skeletal mascle). In the diferential
diagnosis of chest pain in a patient on therapy with LIATOR, candkac and noncardiac fractions of hese enzymes: should
be determined

ADVERSE REACTIONS

LIFITOR & generaty weli-tolerated. Adverse reactions have usually been mild and transient In controied clinical studies
placebo-controfied and actve-controlled comparative studies with ofher lpd- owening agents) ivohing 2502 patients
<% ol patients were discontinued due 10 adverss expenences afiributable to LIPTOR. Of these 2502 patients

1721 were irealed for at beast 6 months and 1253 for 1 year or more

Adverse experiences cocuming at an incidence 21% in patients participating in placebo-controled cincal studses of
LIFTTOR and reported 1o be possibly, probably or definttely dng related are shown in Tabie 1 below

TABLE 1. Assoclated Adverse Events Reported in >1% of Patients in Placebo Controlled Ciinical Trials

Placebo % [n=270) LIPITOR % (n=1122 )

GASTROINTESTINAL
Constipation 1 1
Darhea 1 1
Dyspepsia 2 1
Fatulence 2 1
Nausea 0 1

HERVOUS SYSTEM
Headache 2 1

MISCELLANEOUS
Pain <1 1
Myaigia 1 1
Asthena <1 1

The lolowing addiional adverse events were reportad in cinical triaks: not al events listad below
WM & Causal relationship 1o LIPTTOR therapy: Muscle cramps, myositis, myogaty, par
pancreaititis, hepaltitis, cholestatic jaundice, anorexia, vomiting, alopeci, paurtis. msh
ypoghcemia

Post-marketing experience: Very rare reports of severe myopathy with o without rhabdcnryol
{5 WARNINGS, Muscie Effects. PRECAUTIONS. Renal insufficency and Drug kitermction
Frombocyopenia and allengic reactions (Incudng Lrticarka, angionewrobe edema and
Cousa relationship to atorvestatin, have also been reponed

l'.'[im.'.'mn;.- obsenvations: see PRECALITIONS
Laboralory Tests. Increases in serum transaminse kv
SYMPTOMS AND TREATMENT OF OVERDOSAGE
There: & 0 Specific treatment for alorvastatin overcsace. Should an oveniose ocour, e patient should be realed
SRpROMEICally and supportive measunes instiuted as ragured. Due tensive dhug binding 1o plasma proterns,
Pemadialysis & not expecied to sonificantly enfance Alonvastalin cearance

DOSAGE AND ADMINIS TRATION

Patents shoud be placed on a standard chlestirol Iowering dat [at least equvalent to the American Heart Association
W) Sten 1 diet) betore recetving LIPTTOR, avd should continue on thes diel duing teatment with LIPITOR. i
HNTOIate, a program of weight control and physical exeroese shoukd be implemented

P besin noted in chrecad Irials (see WARNINGS)

Prictary Hipercholesterclenia and Combined (Med Hyoerigidenia, ing i G '

Thes rescommended dose of LIPTTOR & 10 mg once a day Thes majority of pafients acheew and manksn Langel
chokesterol leveds with LIFITOR 10 mog/day. A signficant therapeutic respones i evdent within 2 weelks, and the
MMM responss i usually achieved within 2-4 weeks. The responss |8 maintaimed Ouring chronc Thenapy

Domes can be gven o 4y tme of Te day, with or without food, and should preferably be ghven in e evening,. Doses
should e inchiduakoed aooording 10 hesssne LDL-C and/or TG levels. the gesired LDL-C andir TG tarmet ses he
Detection and Management of Hyperchokesterolemia, Working Group on Hypercholesterokamia and ofher Dysipidemias
[Ganack] andior the LIS Mational Cholestenol Education Program [NCEPT), the goal of Mherapy and the [utent’s resgponse
Adustments of dosage, if necessary, shoukd be made a intervals of 4 weeks or more. The recommended dose range tor
5 10 to 40 mg/day. The maximun dose is 80 mg/day, which may be required in a minonty of patients
sy

Lipid bevets should be monitored periodically and, if necessary, the dose of LIPITOR adjusted based on
target lipid levels recommended by guidelines.

The folowing reductions: In total cholesterl and LDL-C levels have been cbeerved in 2 dose fesponse studes. and
Ty Serve &S 8 guide b réstmend of patents with mild 1o modente Iypercholesteriemi

TABLE 2. Dose-Response in Patients With Mild tn Moderate Hypercholesterobemia

[Mean Percent Change (rom Baseline) J

Lipid Parameter UPTORDose(mgfday)

10 20 40 B0
[N=22) (N=20) (N=21) N=23)

Total-C: 7.1 mmobL*

273 my/eLP -29 -3 37 A5

LDL-C: 4.9 mmol1* 39 4 4 .

{190 mg/dLy % b o

‘Results ane pocled from 2 dose-response studies
"Mean baseine values

yShpdemiaE, ncludng homarygous and hefenoe,

Type W), higher dosages mg/day) may

interactions, Muscle Effects: PRECALITIONS. Dvug inferactions

Concomitant Therapy

See PRECALITIONS, Drug Interactions

Dosage in Patients With Renal Insufficiency

See PRECALTIONS

PHARMACEUTICAL INFORMATION

Drug Substance

Proper Name: Alonastatin caloum

Chemical Name: [R-A°.A')}-2-(4- fuoropheny)-8, B-itmdrooy-5-(1 -methyettyt-3-phenyt-4-| (phenytaminol-cartom ]
TH-pyrroie- 1 -heplanoss acd, caloum salt (241) nfydrate

Empirical Formuia: (CoH,,MNL0.).Cae3H.0

Motecular Weght: 1209 42

Structural Formiky

puss Bamlad tymesnche
euired (see WARND

OH O 0
Y Y i

3 prachcaly nspiuble in agueous
waler pH 7 4 phosphate tufler and

Descriphon; Atorvastatin calcium & a white 10 off-wivie crystaline povder th
sohutions of pH 4 and balow: Alorvastatin calclum s very sighily soluble in
acelonitrile, shohtly soluble in ethanol. and freely soluble in methanol

Each tablet contains ether 10 mg. 20 mg of 40 m atorvastatin as the active ingredient. Each table contars the
following non-meadicinal Ingredients: calcium carbonate, cande x, Crmacaeinge sndum. iydronpropy celuoss
lactoee monahydrale, magnesium stearate, microcnystaline cefiulose, hytrmoypropy! methyiceliioss, polvethylens
ghvedl, tale, Btanum digxdde, pokysortate B0 and sSimethcone emulsion

Stability and Storage Recommendations:

Slore af controfled om lemperature 15 1o 25°C

AVAILABILITY OF DOSAGE FORMS

UPTTOR (atonvastatn calcim) is available in dosage strengths of 10 mg, 20 mg and 40 mg ab
10 mge: White, esliptical, fim-coated Eblet, coced *10° on one Scé and "PD 155" on e offer
lablis

20 mg: White, eliptical. fim-ooated tablet, coded “20* on one side and “P0 156" on the offer. Avaliable n bofies of 90
Tahlets

rvastatin per tabiel
valable in bofes of 90

40 mg: White, eliptical, fim-coated tablet. coded “40° on one side and “PD 157" on e ofner. Avallabie: in botmes of 90
fablets.

Relerences:

1. Koren WU Hunminghake DB, et al The cost of reaching National Cholesterol Education Program

A comparison of alonastatin, simvastalin, kovastatin and fuvastatin

70. 2. UPITOR (atorvastatin calcium) Product Monograph, Parke-Davis Div
19983 A et al A multicenter, double-bind, one-year study companng
fin in pabents with hypercholesterolama. Am J Cardiol
Efficacy and safety of atorvastatin compared o pravastatn in pabents with
Atheroscienss 1997 130:191-7 5. Data on fke 6 0DB Formutary, Dec. 1998
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NORVASC*

| amidodipene besylate )

Tabiers 25 Sand 10mg

ACTION CLINICAL

mﬂ? besylste) is a calcium ion influx inhibitor (calcium entry blocker or calcium on antagonisth
antagonists.

amiodipmne
Amiodpine 13 a member of the dirydropynidme class of caloum
INDICATIONS AND CLNICAL USE
m.";' yiata) is mdcated i the of mild-to-moderate essential hypertension ord
NORVASC should normally be used i those patrents m wiy with dil or beta-blockers was fou
neftective or has been §ss0Ciated with unacceptable acverse eflects NORVASC can be tned as an nmal agent in
those patrents mn whom the use of dwrebcs snd'or beta-blockers s contramdicated or i patients with medical

Atorvastatin: In healthy volunteers, co-administration of multiple 10 mg doges of N -
storvastatin resulted in no significant change in ths AUC, Cau, 0f Ty, of .m.m::v“cmnma of
ADVERSE Fﬂm Nk .

NORVASC (amlodipine basylate) has baen admini to 1,714 patients (B0S

patients) in controlled clinical trials (vs placebo alone and with active tﬂmlm:m_'mﬂmna
reactions reported dunng tharapy were of mild-to-moderate severity e

meWMmuﬁMncwm“rMMmmmﬂm.
.9% of patents and required discontinu ---ndulwllduﬂ-cuhﬂ‘lmlmmmmm“
adverss reactions in controlled clinical inals were: edema (89%), and headache (8.3%) The followang adverss

were reported with an mcidence of 20.5% in the controlled clinical trials (=805 Mactons
Cardiovascalar: edema (8.9%), palpitabons (2.0%), tachycardia tﬂ?gl. postural dizziness (0.5%). Skin ang
Appendages: pruritus (0.7%). Musculoskeletal: musclo cramps (05%). Cantral and Peripharal Narvous
System: headache (8.3%), dirziness (3.0%), paresthesia (05%). A ic N System: flushing (31
incroased swaating [0.9X). dry mouth {0.7%). Paychiatric: samnolence (1.4%). Gastrointestinal: nyices (24%)
abdomnal pain (1,1%), dyspepsia (0.6%), (0L5%). Gi I fatigue (4.1%), pain 0.5%) :

In the controlid chrical trials in 909 angina patients treated with NOAVASC, adverse effects wern reported in
5% of patients and requined tion of therapy due to side effects in 06% of patients. The mast common
advarse reactions reported in controlled clinical trials were: edema (49%) and headache (1.8%). The Tollowin
adverse wd at an ncid of 20.5% in the controlled chnical trials program (n=309) o
Cardiovascular: edema (9.9%), palpitations (20%), postural dizziness (0.6%). Skin and
pruritus (0 8% ). Mesculaskelstal: muscle cramps (1.0%) Central and Peripheral Nervous headac
dunness (4.5%), paresthasia (1 0%), hypoasthesia (09%) Autonomic Nervous System: Nushing (1.9%). Psychiatric:
lence (1.2%), (0.9%], ne (07%). G k nausea (4.2%), abdominal pain (22%)

condibons m which these drugs requently cause serious adverse effects. Combsnation of NORVASC with »
erting enzyme inhibrtor has been f and

deuretic, & bets 9 agent. or an
showed anbiypertensve
Chromc Stable Angina

NORVASC is ndicated for the management of chronic stable angina (effont-associated angnal in pabents who
reman symplomanc desiule adequate doses of beta-blockers and/or organic nitrates or whn cannat tolerate those

NORVASC may be tried m combination with beta-blockers in chronic stable angina. in patients with normal
ventncidar huncbon. When such concomitant therapy i mitroduced. care must be taken to monitor blood pressure
clossly since hypotenson can occur from the combwned effects of the drugs

NORVASC ylate) is d in patients with hypersensnaty to the drug or other
divydropyndwes and o pabents with severe hypotenson (less than 30 mmHg systolic
WARNINGS

Incressed Angins and'or Myocardial Intarchon

Raredy, m‘.'..:mmmmm with severe obstructve coronary artery disease, have developed documented
mcreasad frequency, duration snd/or severtty of angma of acute myocardial infarction on starting calcium channel
blacker therapy or a1 the bme of dosage merease The mechanism of this eMect has not been elucidated

i a

Outflew

NORVASC shouid be used with cauton in & presence of fued left ventriculsr outflow obstruction

(#orDe stencses)

Use in Patients with impaired Hepatic Funchon

There are no adequite studies m patients wath lnver dysfunction and dosage recommendations have not been
estabicshed In a small number of pabents with mdd-to-moderate hepatic impairment grvén single dose of S mg.
amiodipme half-ide has been prolonged NORVASC should. therefore, be adminstered with ¢ avtion in these
pabents and caretul monitonng should be performed. A lower starbng dose may be required (see DOSAGE AND
ADMINISTRATION

Beta-blocker Withdrawal

NORVASC grves no protechon sgainst the dangers of abrupt bets-blocker withdrawal and such withdrawal should
be dons by the gradual reduction of the dose of beta-blocker

PRECAUTIONS

Use in Patents with Congestive Heart Faslure

Axhough generally calcum channel blockers should anly be used with caution in patients with hean failure, it has
been observed that NORVASC had no overall deleterious effect on survival and cardiovascular mortsdity in both
shart-tarm and long-term clinical trials i these patients. While 8 significant proportion of the patients in these
stuches had 2 hstory of schemic heart disease, angna or hypertension, the studies wers not designed 1o
evaluate the reatment of angina or hypertengion in patients with concomtant heart falure

MORVASC (amiodwpme besylatel may occ ¥ Precipitate symp hypotension. Careful monitoring of
blood prassure s recommended, especially in pabents with a hestory of cerebrovascular nsufficiancy, and those
Talng medi 3tons known to lower blood pressure

Edema

Mid-to-moderate penpheral edema was the most common adverse event in the clinical tials (s#2 ADVERSE
REACTIONS). The ncidence of peripheral edema was dose-dependent a ranged in frequency from 3.0 to 10.8%
0 St 10 mg dose range. Care should be taken to differentate this penpheral edema from the eMects of increasing
left ventnicular dystunction

Uss in

ARrthough amiodipine was nat teratogenic i the rat and rabbst some dibydropyndine compounds have been found
fo ba tratogemc in ansmals. in rats, amlodiping has been shown to pr olong both the gestation period and the
duration of labor. There s no cimical experence with NORVASC in pregnant women. NORVASC should be used
during pregnancy onky # the potential benefit outweighs the potential nsk (o the mather and fetus.

Nuruing Mothers

It &5 not known whether amiodiping @ excreted m human milk Since amiodipine safety in newborns has not baen
estabished. NORVASC shauld not be grven to nursing mothers
Use in Children
kpd“uumnm-ﬂmwmmmmwmnmwm

-
In elderty patients (65 years) clearance of smiodipine 5 decreased with a resulting increase in AUC. In elinical
trials the modence of adverse reactons in elderty pabents was approxmately 6% higher than that of younger
population (<65 years). Adverse resctions include edema, muscle cramps and duziness NORVASC should be used
cautcusly in siderly patents. Dosage adjustment is advisabie (see DOSAGE AND ADMINISTRATION)
Publshed data indicate that through inhibon of the cysochrome PAS0 system, grapefruit juice can increase plasma
lerveis and lm pharmacodynamac effects of some dibydropyndine calcium channel blockers. Followsng oral

1

admeraTtranon imy pne 10 20 male vok 5, pharmacokinenc s of amlodiping were Srmilar whan
STIOAIDNE WS Bdmenistered weth and wethout grapefrut juice

Drug Imteractions

As wath all drugs. care should be when [reating with multiphe medicatons. Dibydropyrding calcium

channel blockers undergo 'ation by the cytochrome P4S0 system, mainly via CYP 3A4 isoenzyme. Co-
sdmrustrabon of amiodipine with other drugs which tollow the same route of biotranslormation may result in
ahared boavailabality of amiodipine or these drugs. Oosages of similaty metabolzed drugs, particularly thoss of
iow tharapeutic rato, and especially in patents with renal and/or hepatic impairment, may require adjustment
when starting or peng ity ads wd amlodipine 1o therapeutic biood levels
Drugs known to be inhibstors of the cytochrome P4S0 system include” arole antifungals, cimetidine, cyclosporine,
erythromycn, quindne, terfenadime, warfanm.

Drugs known 1o be mducers of the cytochrome P45 system include: phenobarbrtal, phenytomn, ritampin

Drugs incwn 1o be trotranstormed via PASO incluce berrodiazepnes, fecamde. imipramme, propatencne, theophyline
Amiodipere has a low (rete of first-pass) hepatic clearance and consequant high bioavailabiity, and thus, myy bie
expected to have a low potental for chnically redevant effects 23s0ciated with elevation of amlodipne plasms
levels when used concomanty with drugs that compete for or inhibut the cytochrome P450 system

Cimetdine. Wartanin. Cycl m, Digoxia: Ph

Aunenc ivlerachon studies with amiodipme in haalthry

volunteers have ndicated

* cimatiding did not after the pharma cokinencs of amiodipne

» amiodipine did not change wartarin-nduced prothrombin response hme

» amiodipne does not sgnicantly atter the pharmacokmetics of cyclesporin.
-‘:h:*mmmne did not change serum digoxin levels or digexin renal clearance

Concomstant admnctraton of Masiox® (magnesium hydroode and alumanum hydioxide) had no effect on the
daportion of & mngle 5 mg dose of amigdipne in 24 subjects
Beta blockers When beta-adrenergic receptor blocking drugs are administered concomitantly with NORVASC,
patrects should be carefully monanred uince blood pressure lowenng effect of beta-blockers may be augmented

¢ ral v MEIAnCe
AGRA) i subjects with essential hyparsnsion had no effect on AUC,
| wns co-gdm d with ami 8. 5 of 10 mg in hypenensve
pahets. o ducton of supne bocd pressure was B mm Hg systolic and 7 men Hy diastolic
Special Stadies: Effoct of NORVASC on other agants Y

al Semses: vision aboormal (1-3%), tionitus (06%). General: fatigue (48%), pain (1 0% ) .m.",::'"'m"
NORVASC has baen evaluated for safety in abourt 11,000 patients with hypertsnsion and angina
Tha following events occurred in <1% but »0.1% of patients in comparative clinical trialy (double-blind
comparative vs placebo or active agents; n = 2615) or under conditions of open triasls or marketing axpenence
where a causal relationship is uncertain
Cardiovascular: arrhythmia (including ventricular tachycardia and atrial ibril
penpheral ischemia, syncops, tachycardia, p | dizziness, postural hypatension, vasculits, Central and -
Peripheral Nervous System: hypoesthesia, peripheral neuropathy, tremor, ve migo. Gastrointestinal: anorexia

ipation, dysphagia, ng. gingival hyperplssia. G L altergic tion, asthenia’, back pain, hoy
flushes, malaise, rigors, weight gain. Musculoskeletal System: athralgia, anthrosis, myalgia. Psychiatric: sexusl
dysfunction (male’ and famala), i ia, ner . dep , b | dreams, anxiety, depersang on

i System: epistaxis. Skin and Appeadages: pruritus’, rash erythematous, rash mac ulopapular, entham
multitorme Special Senses: conunctvites, diplopia, eye pain, tnnitus Urinary System: micturmon Irequency,
micturibon disorder, noctuna. Astonomic Nervous System: dry mouth, sweatng ncreased. Metabolic and Nutritignal:
Iyperglycemia, thirst. Hemopoietic: leucopenia, purpurs, thrombocytopenia.
TThese events occurred in less than 1% in placebo-controlled trisls, but the in cidence of these side effects was
between 1% and 2% in all multiple dose studies.
The following events occurred in <0.1% of patients: cardiac failurs, skin d 1scoloration, urticania, skin dryness
Stevens-Johnson syndrome, alopecia, twitching, ataiia, hypertonia, migraine, apathy, amnesia, gastrits,
pancrealius, increased appetite, coughing. rhintis, parosmia, taste perversion, and xerophthalmia
Isolated cases of ang have been reported. Angivedema may be accompanied by breathing difficulty. in
postmarketing axpenance, jaundice and hepatic enzyme elevations (mastly with chols or h
in some cases sevare anough to require hospitalization have been reported in association with use of amlodiping
SYMPTOMS AND TREATMENT OF OVERDOSAGE
Symptoms

Overdosage can cause excessive peripheral vasodilation with marked and probably prolonged hypetension and
possibly a reflex tachycardia. In humans, experience with overdosage of NORVASC (amlodipine basylate) i hmited
When amlodipine was ingested at doses of 105-250 mg some patients remained normotensive with or without
gastric lavage while ancther patient experienced hypotension (90/50 mmHgl which normalized following plasma
expansion. A patient who took 70 mg of amiodipine with benzodiazepine developed shock which was refrs clory
to treatment and died. In a 19 month-old child who ingested 30 mg of amiadipine (about 2 ma/kg) there was no
evidence of hypotension but tachycardia (180 bpm) was observed. |pecac was administered 3 5 hrs after mgesnon
and on subsequent abservation (overnight) no sequelae were noted
reatment

dyspepsia (1.4%), diarrhea (1.1%), Ratulence (1.0%), constipaton (0.9%)
Speci

, bradycardia, hypat

Clinically significant hypotension due to overdosage requires active cardiovascular support including frequant
manitoring of cardiac and respiratory function, elevation of extremities, and attention to circulstin 0 fluid volume
and urine output. A vasoconstictor (such as nore pinephring) may be helptul in restoning vascular tone and
blood pressure, provided that there is no contraindication to its use. As NDRVASC is highly protein bound,
hemodialysis is not ikely to be of benefit Intravenous calcium gluconate may be beneficial in reversing the
effects of calcium channel blockade. Clearance of amlodiping is prolonged in elderly patients and in patients
with impaired [wer function. Since amlodipine absorption is slow, gastric lavage may be worthwhile in some cases
DOSAGE AND ADMINISTRATION

Dosage should be individualired depanding on patient’s talerance and responsiveness. For bath hypanension
and angina, the recommendad initial dose of NORVASC (amlodipine besylate) is 5 mg once daily. If necessary,
dose can be increased after 1-2 weeks 1o a maximum dose of 10 mg once daily

Use in the Elderly or in Patients with Impaired Renal Function

The recommended initial dose in patients over 65 years of age or patients with impaired renal function is Smg
once daily. i required, increasing in the dase should be done gradually and with caution isee PRECAUTIONS)
Use in Patients with Impaired Hepatic Function

Dosage requirements have not been established in patients with impaired hepatic function. When NORVASC is
used in these patients, the dosage should be carefully and gradually adjusted depending on patient’s tolerance
and response. A lower starting dose of 2.5 mg once daily should be considered (see WARNINGS)

DOSAGE FORMS

Availability

NORVASC 5 available as white octagonal tablets containing amlodipine besylate aquivalent to 25, 5 and 10mg
amicdiping per lablet. The respective tablet strengths are debossed on one tablet face as “NRV 257, "NAV 5°
and “NRV 10 with “Pfizer” on the opposite face. The 5 mg tablet is scored. Supplied in white plastic {high density
nommEm: bottles of 100 tablets for each strength. Also the 5 mg and 10 mg sre supplied in bottles of 250 tablas
STORAGE

Store at 15-30°C. Protect from light

REFERENCES: ANGINA

1. NORVASC" Product Monograph, Pfizer Canada Inc.. Aprl 2000,

2 Purcell H, Waller DG, Fox K. Therapeutic focus: calcium antagonists in cardiovascular disease. Br J Clin Pract
1985.43(10) 369-79

3 Salerno SM and Zugibe FT Calcium channel amagonists. What do the second generation agents have to
offer? Postgrad Med 1994:95(1)181-90

4. Deanfieid JE ot al Amiodipine reduces transient myocardial ischemia in patients with coranary artary disease
double-blind circadian anti-ischemis program in Europe (CAPE trial). J Am Coll Cardiol 1984:24(8):1460-7

5. Exekowitz MD et al Amlodipine in chronic stable angina: results of a multicenter double-blind crossovar trial
Am Heart ) 1996,129(3):527-35

6. van Kesteren HAM. A double-blind, comparative study of s miodipine vs diliazem CR in the treatment of stable
angna. Poster prasentation, XVlith Congress of the European Saciety of Cardiolagy, Amsterdam, August 71, 195

REFERENCES: HYPERTENSION

1. NDRVASC* Product Manograph, Pfizer Canada Inc . April 2000

2 Hemandez-Hernandez R ot a/ The effects of missing a dose of enalapnil versus amlodipine on ambalstory
blood prassure. Blood Pressure Manitaring 1996:1:121-8

3. Loscher TF and Cosentin F. The classification of calcium antagonists and their selection in the treatment of
frypenension - a reappraisal. Drugs 1998 55(4) 509.17

4. Leenen FHH, Fourney A, Tanner J_P @ of anti-hyp eftect after interruption of therapy with
long-acting (amlodipine) vs shar-acting (diltiazem) calcium-antagonist. Clin and Investigative Madicing
1994;17(4) Suppl. B T

5. Hoegholm A af s/ Comparative effacts of smlodipine and felodipine ER on office and ambulstory blood
Ppressure in patients with mild to moderate hypartension. J Human Hypertens 1995:%(Suppl 10}.525-528

6. Ostargren J ot al Efact of amladipine varsus felodipine extended release on 24-hour ambulatory blaod
pressure in hypartension. Am J Hypertens 1398;11650-6

1. Neaton JO af al Trastmant of mild hypertension study. JAMA 1933.270(6):713-24.

B Pemna GF ef al Tolarabilty of smiodipine - A meta-analysis. Clin Drug Invest 1897,13(Suppl 1):163-68

©2000
Pfizer Canada Inc rev.CHFEO400  *TM Pfizor Products Ine
Kirkland, Quabec 1 Phzer Canada Inc, licanses
HaJ 2M5 PAAR Product Monograph Available Upon Request




